@ CEMOTO  r1his catalogue is applicable for CFMOTO 650MT 2022 (650-3F)

CF650-3F MARKING



FOO-A ARENINEZENHE (BAFEERMETIAE) ENGINE FITTINGS(FOR PLASTIC LOWER GUARD )

FOO B33 | ENGINE FITTINGS




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT1-000120 RH BRACKET, LOWER BASE PLATE TEtRATESZRES 1
02 30006-060012810 BOLT M6x12 BZHEMBX12 6 M6x12
03 6NT1-043201 RH PANEL, ENGINE BRI EIHR 1
04 A000-060002 SCREW, CHAIN GUARD PRI RRARET 6
05 6NT1-000110 LH BRACKET, LOWER BASE PLATE TR RREZRAE 1
06 6NT1-043101 LH PANEL, ENGINE KRR 1
07 30203-102110 NUT M10x1.25 1253 3 M10x1.25
08 6NT1-000250 FRONT LH CUSHION RUBBER 2, ENGINE R BIEEMSRAES T 2
09 6NT1-000221 FRONT RH BUSHING, ENGINE RNBIALENE 1
10 30006-080025810 BOLT 124e 3 M8x25
11 30001-102110110 BOLT M10x1.25x110 1258 1 M10x1.25x110
12 30006-080028810 BOLT M8x28 12te 1 M8x28
13 6NT1-000131 REAR UPPER SHAFT, ENGINE BEINE 2t 1
14 30006-060030810 BOLT M6x30 12te 2 M6x30
15 6NTG-000102 GUARD, SMALL SPROCKET INEROIRE 1
16 6NT1-042701 MIDDLE FENDER(REAR), WATER TANK IKFEE PR 1
17 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET BB EGRRRE 1
18 30204-102810 NUT M10x1.25 125 1 M10x1.25
19 6NT1-000240 FRONT LH CUSHION RUBBER 1, ENGINE BB MERAS I 2
20 6NT1-000210-0BB00 FRONT BRACKET, ENGINE KRB REE 1 PLASTIC POWDER
21 30001-102150110 BOLT M10x1.25x150 1258 1 M10x1.25x150
22 6NT1-000141 REAR LOWER SHAFT, ENGINE RIS &t 1
23 6NT1-000231 FRONT DUST COVER, ENGINE BT AR o2 2
24 6NT1-000281 REAR UPPER RUBBER, ENGINE KRG EEARER 4
25 6NT1-000282 REAR UPPER RUBBER BUSHING, ENGINE KREWE L EERATE 4
26 6NT1-000291 REAR LOWER THREAD SLEEVE, ENGINE RMETRRIENE 1
27 6NT1-000292 NUT M18 FEEIRE 1 M18




Fo1 $E LOCKKIT

FO1 $tE/LOCK KIT

tem Nc Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NTV-011000-B201-M1 LOCK KIT SHEAS 1
02 30105-050012410 SCREW M5x12 9257 2 M5x12
03 30006-060012810 BOLT M6x12 IZHEMEX12 2 M6x12
04 30102-060020810 SCREW M6x20 9257 2 M6x20
05 6NT1-010010 SEAT CABLE BERHI R 1
06 A000-010600 LOCK SEAT, SEAT FEVGIREE S 1
07 6KMV-011020-B001 KEY §HRL 2




FO2 ;jEASE% MUFFLER

F02 HESOHAAY MUFFLER




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)

01 0700-022012 GASKET, EXHAUST PIPE HESEwR 2

02 8010-020001 NUT M8, MUFFLER JOINT iH ek IR MS 4 M8
03 6NTV-021100-B002 EXHAUST PIPE ASSY HESEIREAY 1

04 6NQV-021001-B000 SEAL SLEEVE 1, GRAPHITE AEFHEI 1

05 A000-020600 CLAMP 2 RHEEMHT 1

06 6NTV-021200-B002 MUFFLER ASSY HE RS AN 1

07 A000-020005 BUSHING w"E 6

08 A000-020004 DAMPER, MUFFLER B EITE 3

09 30204-080810 NUT M8 125 1 M8
10 A000-020006 SHAFT, MUFFLER iHE Be Lt 1

11 30006-080035810 BOLT e 1 M8x35




FO3 ZZ2 FRAME

F03 ZFZYFRAME




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NTV-031000-B201-0BP00 FRAME ASSY RIS AN 1 MAUD SPIRIT BLACK
02 6NTG-030160 UPPER BRACKET, RADIATOR Bihes F R RES 1
03 30006-060012810 BOLT M6x12 BZHEMBEx12 13 M6x12
04 6NT1-030031 LH LOWER BRACKET, RADIATOR ey 7 panl R 1
05 A000-180005 DAMPER2, RADIATOR BRI 2
06 30006-060016810 BOLT M6x16 1218 6 M6x16
07 30208-102810 NUT M10x1.25 125 1 M10x1.25
08 A000-030004 SIDE STAND SPRING SLEEVE IEREIRE 1
09 A000-030210 SIDE STAND SPRING ASSY DIERERS 1
10 6NT1-030190 SIDE STAND ASSY AL sl 1
11 A000-030006 SIDE STAND BOLT Mz ZRiEHe 1
12 6NT1-030001 BRACKET, CANISTER e 1
13 A000-030001 LH CLAMP, MAIN CABLE FHLEK 1
14 30102-060012810 SCREW 7S AIRETMEX12 4
15 A000-030120 BRACKET, REGULATOR IR RS IRA S 1
16 A000-030130 BRACKET 2, REGULATOR RS LR EAS 1
17 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET RIS R E 2
18 £5020.031002 RUBBER SLEEVI; F%LI\J:EKITE,TFRONT LICENSE . )
19 30006-060025810 BOLT 1248 2 M6x25
20 A000-040302 RUBBER DAMPER HFEIMPEE IR 7
21 8080-040064 FRONT FENDER DAMPER BIEETERE 1
22 30006-080028810 BOLT M8x28 12te 4 M8x28
23 6KJ0-030601-0BBO BRACKET, REAR LICENSE [EHEER S 1ER 1 MAUD SPIRIT BLACK
24 6KJ0-030200-0BBO BRACKET, REAR LICENCE GRS E 1 PLASTIC POWDER
25 6NT1-030100-0BB0O BRACKET, REAR FENDER [EHE AR 2RI A 1 PLASTIC POWDER
26 A000-030150-00001 MOUNT BRACKET, FUEL TANK TR EAS 1
27 6NT1-030180 BRACKET ASSY, ABS CONTROLLER ABSIZHIRRRTRAS 1
28 A000-040702 INNER HEX SCREW M6x12 A7 FIZETMEx12 2 M6x12
31 6NT1-030400 FRONT BRACKET ASSY BT ZRIREA S 1
32 A010-120003 BOLT M6x16 M7 FRIRETMEX16 3 M6x16
33 30006-080020810 BOLT M8x20 124e 3 M8x20
34 30306-080112 WASHER g 3 8
35 30303-080112 WASHER HE 3 8
36 30206-080510 NUT M8 SRS 3 M8




37 6NT1-030041 RH LOWER BRACKET, RADIATOR ey 7yl RS 1

38 A000-050013 RUBBER MAT gzt 3

39 A000-050014 BUSHING w"E 3

40 30305-060112 WASHER HE 1 6

41 30110-421130010 SCREW BRURET 2 ST4.2x13
42 30006-050012810 BOLT 12te 1 M5x12
43 6KJ0-030920 MOUNTING SEAT, RH REFLECTOR [EREIRE LA E 1

44 6NT1-030050 LINKING BRACKET, ECU ECURERASR 1

45 6NTC-030060 BRACKET, ROLL-OVER SENSOR e s L s 7 48 1

46 6NTV-030040-2700 BRACKET, T-BOX T-BOXZHEL 28 1




F04-1-B-V2 ¥BEME 1(AI4MIEIE)  PLASTICS 1(BIG WINDSHIELD)

F04-1-B #H 4 1 IPLASTICS 1




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT1-040102 WINDSHIELD KX I 1
02 A000-060002 SCREW, CHAIN GUARD PRSP R REIRET 4
03 6NT1-041402-0V100 RH BRACKET, WINDSHIELD HXIREA R 1 SILVER WHITE
04 30303-060112 WASHER HE 2 6
05 A010-100102 INNER HEX SCREW M4x8 A7 FBIRETMAx8 2 M4x8
06 6NT1-041411 RH ADJUSTING BUTTON, WINDSHIELD XEEATETIZE 1
07 6NT1-041406 WASHER Dia 5 ERRUEAEES 2
08 30200-040810 NUT M4 125 2 M4
09 6NT1-041403-1V100 RH BRACKET MOVTING LEVER, WINDSHIELD FEX IR G ST 28 BT 1
10 6NT1-041315 LH BRACKET PIN SHAFT, WINDSHIELD IRV ATM A S7 2R 1
11 6NT1-041404-0V100 FIXED BLOCK, WINDSHIELD BRACKET ROD RIS ST 2R AT EE R 2 SILVER WHITE
12 6NT1-041303-1V100 LH BRACKET MOVTING LEVER, WINDSHIELD PRI A ST ERE T 1
13 6NT1-041302-0V100 LH BRACKET, WINDSHIELD PRSI A7 28 1 SILVER WHITE
14 6NT1-041311 LH ADJUSTING BUTTON, WINDSHIELD EEL IR AL SRR il 1
15 6NT1-041415 RH BRACKET PIN SHAFT, WINDSHIELD RSt IR A apR ki 1




FO4-2 ¥B¥42 PLASTICS 2

F04-2 JBEWFII/PLASTICS TT |




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT1-040501-0VEOO LH FRONT PANEL (NEBULA WHITE) ERIHPR 1
01 6NT1-040501-0EK00 LH FRONT PANEL (ATHENS BLUE) IR 1
02 8080-000002 CLIP NUT ST4.8 FHRSTA.8 10 ST4.8
03 8010-000004 BOLT M6x14 MEIRFEMEX 14 4 M6x14
04 5280-030009 RUBBER RING, SIDE COVER =R 2
05 30110-481130010 SCREW BEUEET 6 ST4.8x13
06 6NT1-040401 HEAD PROTECTOR L= 1
07 6NT1-040601-0VEOO RH FRONT PANEL (NEBULA WHITE) AR 1 NEBULA WHITE
07 6NT1-040601-0EK00 RH FRONT PANEL (ATHENS BLUE) ARIFR 1 ATHENS BLUE
08 30110-421130010 SCREW BEUEET 6 ST4.2x13
09 8010-000002 TOOL KHRST4.2 2 ST4.2




F04-3-B  ¥B¥H 3(EFECAILMILIE) PLASTICS 3(BIG WINDSHIELD)

F04-3-B XBRMAHIVPLASTICS INI




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT1-040301-00001 HEADLIGHT UPPER COVER BRACKET BIFRAT _ESRLSER 1
02 30110-421130010 SCREW BEUEET 4 ST4.2x13
03 6NTV-040201-2700 HEADLIGHT UPPER COVER BUFRKT L5 1
04 8080-041130 PLASTIC SCREW BRI IKIRE TR S 2
05 6NT1-041006 RH DEFLECTOR asnE 1
06 30110-481130010 SCREW BEUEET 4 ST4.8x13
07 6NTV-041001-2700 DASHBOARD GUARD UFRE 1
08 6NT1-041003 RH RUBBER COLLAR, DASHBOARD COVER URBABRE 1
09 6NT1-041002 LH RUBBER COLLAR, DASHBOARD COVER UREBEGRE 1
10 30202-060110 NUT M6 1258 3 M6
11 30305-060112 WASHER BE 3 6
12 A000-050013 RUBBER MAT iz 3
13 A000-050014 BUSHING HE 3
14 A000-040703 INNER HEX SCREW M7 ABIZETM6%20 2 M6x20
15 9060-040310 PLASTIC CLIPS BERRAS 4
16 6NT1-041201 RH INNER PANEL ARPR 1
17 6NT1-041101 LH INNER PANEL IR 1
18 6NT1-041005 LH DEFLECTOR ESRE 1
19 8030-040800-00001 NUT CLIP M6iERFE 2 M6
20 6NT1-041011 BRACKET, LH DEFLECTOR ESRENE 1
21 6NT1-041012 BRACKET, RH DEFLECTOR aSRENE 1
22 30102-060016810 SCREW 125TM6x16 2
23 30102-060022810 SCREW M6x22 1RET 4 M6x22




Fo4-4 ZBEMH 4 PLASTICS 4
F04-43BEU4IV/IPLASTICS IV |
2—
tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT1-040901 FRONT LOWER PANEL BITPHR 1
02 30110-481130010 SCREW BRURE] 8 ST4.8x13
03 6NT1-040801 CONNECTING PLATE, RH FRONT TURN LIGHT GREEENT IR 1
04 8080-000002 CLIP NUT ST4.8 FHRST4.8 6 ST4.8
05 30110-421130010 SCREW Sk 8 ST4.2x13
06 6NT1-040701 CONNECTING PLATE, LH FRONT TURN LIGHT ISR ] REERENR 1
07 8080-041130 PLASTIC SCREW BRI AKIZETHS 2




F04-5

¥B¥M4% 5 PLASTICS 5

F04-52BK44VIPLASTICS V




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)

01 6NT1-041901 FRONT FENDER, WATER TANK IKFERTHENR 1

02 30110-421130010 SCREW BEUEET 9 ST4.2x13
03 9060-040312 SEAT, PLASTIC CLIP BRI 7

04 9060-040311 PLASTIC CLIP BRI 7

05 6NT1-041801 RH PANEL, RESERVOIR TANK IKFEEIFIR 1

06 30110-481130010 SCREW BEUEET 4 ST4.8x13
07 8080-000001 CLASP gl 4

08 30006-060016810 BOLT M6x16 124e 1 M6x16
09 9010-160102 HEADLIGHT STEEL BUSHING BIRBKTINE 1

10 9010-160101 HEADLIGHT RUBBER DAMPER BURRKTRREY 1

11 8080-000002 CLIP NUT ST4.8 FHRST4.8 2 ST4.8
12 6NT1-042901 RH FENDER(REAR), WATER TANK KiafRaER 1

13 8010-000004 BOLT M6x14 MSAZHEM6x14 2 M6x14
14 6NT1-042801 LH FENDER(REAR), WATER TANK KFEREEENR 1

15 6NT1-042701 MIDDLE FENDER(REAR), WATER TANK IKFEE P RYR 1

16 30006-060012810 BOLT M6x12 IZFEMEx12 2 M6x12
17 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET RIS R E 1

18 6NT1-041701 LH PANEL, RESERVOIR TANK IKFEEIPIR 1

19 6NT1-041802 DECO PLATE, RESERVOIR TANK RH PANEL IKFEEIPREEIRR 1

20 A000-040202 INNER HEX SCREW M5x14 7S IEETM5% 14 1 M5x14




F04-6 ¥B¥l{k6 PLASTICS6

FO4-63BE/EVIPLASTICS VI |




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT1-043101 LH PANEL, ENGINE BREHEIHR 1
02 A000-060002 SCREW, CHAIN GUARD HESIPRSRET 10
03 6NT1-043201 RH PANEL, ENGINE BN AIPHR 1
04 6NT1-042301-00001 RH PANEL, FRAME ELRIPHR 1
05 6NT1-042201-00001 LH PANEL, FRAME LR 1
06 6NT1-042101-0BMOO RH PANEL, SEAT AREVEIPTR 1 NEBULA BLACK
07 6NQ#-000206-6001 BOLT M6x16 W7 AIBETMEX16 2 M6x16
08 30301-060412 WASHER $HiE 2 6
09 8080-140004 LOCK BUSHING, REAR RACK = REFAE 2
10 8030-040020-1000 SCREW M6x17.5 EramIREIM6x17.5 2 M6x17.5 ARMY GREEN
11 30110-481130010 SCREW B EET 4 ST4.8x13
12 6NT1-041601-0ER00 FUEL TANK RHTTTAA[\:\'ﬁblEch;:EENY)S BLUE+MATTE SEFEAIPIR 1 FOR BLUE BIKE
12 6NT1-041601-0VJ00 FUEL TANK RH ?l.AFQE”LU(h'}'EGB;ELQWH'TE+MATTE SRR 1 FOR WHITE BIKE
13 8080-000001 CLASP el 6
14 9010-120008 FUEL TANK SPONGE SHFESSR 2
15 6NT1-041510 BUCKLE ASSY EidiHEHs 2
16 6NT1-041501-0ER00 FUEL TANK LHTFFTAL\'&J&AI;EE'\\'(? BLUE+MATTE AR 1 FOR BLUE BIKE
16 6NT1-041501-0VJ00 FUEL TANKLH _T?F'XE%JQE(;B;EL%WH'TE"LMATTE HAEAIFR 1 FOR WHITE BIKE
17 6NT1-042001-0BMOO LH PANEL, SEAT ARERIEIARR 1 NEBULA BLACK
18 30110-421130010 SCREW BEIBUEET 3 ST4.2x13
19 6KJ0-041801-00001 GUARD, SEAT LOCK FERVEHRIN S 1
20 30105-050012410 SCREW M5x12 $25T 2 M5x12
21 6KM#-040082-8000 SCREW KIT M5 M5HEEMMRET 2
22 6NTV-041502-4000 FUEL TANK PANEL BRACKET SIS IR RE 2




FO4-7 ¥B¥M% 7 PLASTICS7

FO4-73BE//HVIPLASTICS VI |




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NTV-042601-B200 FRAME BASE PLATE EZREIR 1
02 8080-041130 PLASTIC SCREW BRI IKIRE TR S 2
03 8080-041131 PLASTIC STUD B BRORETHE 2
04 8030-040020-1000 SCREW M6x17.5 SEEIREIM6x17.5 1 M6x17.5 ARMY GREEN
05 A000-030005 TIE BAND BRACKET, TOOLS KIT BEZE T Bhimsc3e 2
06 30110-421130010 SCREW BRURET 6 ST4.2x13
07 9060-040312 SEAT, PLASTIC CLIP BRI 2
08 9060-040311 PLASTIC CLIP B 2
09 6NT1-042501-0BA00 RH PANEL, TAIL LIGHT EITERR 1 TITANIUM GREY MATTE
10 8080-000002 CLIP NUT ST4.8 FHRST4.8 6 ST4.8
11 A000-060002 SCREW, CHAIN GUARD HESRIP R RARET 5
12 6NT1-043001 REAR FENDER ERHR 1
13 6KJ0-042701 HOLDER, REAR LICENCE LIGHT [EREERNT EENR 1
14 30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 BRRET 4 ST4.2x9.5
15 6NT1-043301 INNER BUSHING, REAR FENDER BRIt 1
16 6NT1-042401-0BA00 LH PANEL, TAIL LIGHT BITEFR 1 TITANIUM GREY MATTE




BUS28  FRONT SUSPENSION

FO5

F05-A Hi84/FRONT SUSPENSION




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 A000-050018 INNER HEX SCREW M8x35 A7 AE#ESLIZEETMBX35 10 M8x35
02 6NTV-050002-2400 PRESS COVER, HANDLEBAR FAiBES 1
03 6NTV-100040-2400-0B200 HANDLEBAR LH SUPPORT ASSY FPBA ST RERE S 1 MATTE BLACK
04 6NTV-100050-2400-0B200 HANDLEBAR RH SUPPORT ASSY BB ESREES 1 MATTE BLACK
05 6NT1-050005 LINER, UPPER TRIPLE CLAMP LiEREE 2
06 6KJ0-050005 WASHER $HiE 4
07 6KJ0-050004 DAMPER RUBBER, UPPER TRIPLE CLAMP EIEREIRER 4
08 6NTA-050003 LOCK SCREW, UPPER TRIPLE CLAMP EiEREERET 1
09 A000-050004 WASHER HE 1 5
10 A000-040202 INNER HEX SCREW M5x14 M7 ARIEETM5% 14 2 M5x14
11 6NTA-100118-0B200 CLIP LS 1 MATTE BLACK
12 6NTV-050001-B100 UPPER TRIPLE CLAMP iR 1
13 30204-102810 NUT M10x1.25 oS 2 M10x1.25
14 A000-050006 LOCK NUT 1 IS 1
15 A000-050008 WASHER $HE 1 5
16 A000-050007 LOCK NUT 2 SN 1
17 A000-050009 DUST CAP, UPPER RETAINER B AE 1
18 A000-050100-10000 STEERING BEARING ASSY HiHEAS 2
19 A000-050400 ANTI-DUST CAP, LOWER RETAINING RING THEERh =AM 1
20 6NTG-050300-0B200 LOWER TRIPLE CLAMP, FRONT FORK TERAS 1 MATTE BLACK
21 A000-050011 RUBBER PLUG 2 BERED 1
23 6NTC-050600 FRONT RH SHOCK ABSORBER BIARERE 1 GOLDEN
24 6NTC-050500 FRONT LH SHOCK ABSORBER Bl REss 1 GOLDEN
25 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE BUEIEmE S 3
26 9060-040310 PLASTIC CLIPS BRRAS 2
27 6NT1-050004-0B800 REAR PART, FRONT FENDER BRI 1 MATTE PEARL BLACK
28 6NTG-050002 NYLON GASKET Dia 8 [BIEE P8 2
29 A000-060002 SCREW, CHAIN GUARD HESIPRRIRET 6
30 6NT1-050003-0BM0OO FRONT PART, FRONT FENDER BIBARATA 1 NEBULA BLACK
31 6NT1-050510 DUST SEAL, FRONT SHOCK ABSORBER BUR=esh A E 2
32 6NT1-050520 OIL SEAL, FRONT SHOCK ABSORBER B = e e 2




FO6 JS252% REAR SUSPENSION

F06-A JEB3YREAR SUSPENSION




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 A000-060005 SLEEVE, REAR SWING ARM [EEERTE 1
02 A000-060006 ANTI-DUST RING YN 1
03 30403-02800 NEEDLE BEARING RETHR 3 HK28x35x16
04 A000-060002 SCREW, CHAIN GUARD PRI RRARET 2
05 6NT1-060005 CHAIN GUARD PSP 1
06 30400-02004 BEARING YL VS 1 6004-2RZ
07 30800-04205 CIRCLIP FOR HOLE 42 FLEE MR 42 1 42 A-TYPE
08 30500-030800N OIL SEAL JHEY 1 FB30x42x 7
09 A000-060007 RH BUSHING, REAR SWING ARM BRI E 1
10 6NT1-060100-0B200 REAR SHOCK ABSORBER EREsE 1 MATTE BLACK
11 6NT1-060002 DUST CAP, BIG PN 7
12 6NT1-060006 SEAT, OIL PIPELINE e RE 1
13 30006-060010810 BOLT M6x10 124e 1 GBS??H'\Q%&?UTJQ{QLENT
14 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE BUSIETHES 2
15 6NT1-060001 REAR SHOCK ABSORBER BOLT [ERESS L RZ e 1
16 30204-122810 NUT M12x1.25 1253 1 M12x1.25
17 6NT1-060302 FENDER, REAR SWING ARM [EIELAES AR 1
18 A000-040702 INNER HEX SCREW M6x12 A7 AIRETM6x12 3 M6x12
19 6NT1-060004 CHAIN ADJUSTOR PERETES 2
20 30004-080050810 BOLT M8x50 1248 2 M8x50
21 30200-080810 NUT M8 1255 2 M8
22 6NT1-060003 DUST CAP, SMALL N 2
23 6NT1-060301-10000 REAR FORK E¥EX 1
24 A000-060003 SHAFT, REAR FORK EX i 1
25 A000-060004 NUT M20x1.5 126 1 M20x1.5
26 A000-060011 HEX FLANGE BOLT INEEA=EIEE 1




FO7 HU% FRONT WHEEL

FO7-A Bi#/FRONT WHEEL |

Vi

tem Nc Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NTV-070100-6003-0B200 FRONT RIM ASSY BUECIRES 1 MATTE BLACK
02 30501-030800N OIL SEAL S 2 FB30x42x7
03 30400-02082 BEARING SRR 2
04 6NQV-071102-2000 CENTER SPACER, FRONT RIM B IEFRE 1
05 A000-070002 BUSHING, FRONT AXLE BUECHIRTE 2
06 30705-1751 TIRE ha 1
07 A000-070001 AXLE, FRONT WHEEL BiECH 1 WITH KYB SHOCK ABSORBER
08 A000-050016 RUBBER PLUG, FRONT WHEEL AXLE BIFCHIIRIRZE 1
09 5190-070030-1000 VALVE, INFLATION S 1




FO8-1 HiElIsIEE FRONT BRAKE

Hi %%/ FRONT BRAKE




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT1-081010 FLUID OUTLET PIPE, FRONT BRAKE BUHIEh S 1
02 A000-080102-2000 WASHER HE 5
03 A000-080101-2000 BANJO BOLT 1 g I 1
04 A000-0801J0 FRONT BRAKE LEVER RIS FIRES 1
05 A000-0801NO FLUID RESERVOIR, FRONT BRAKE BIRIEERHNES 1
06 A000-0801W0 BOLT PLUG, OIL DRAIN HUHRIREEAS 3
07 A000-0801MO HALF-COVER, FRONT BRAKE PUMP BIBIEhERY=ES 1
08 6NTV-081100-6200-M1 FRONT BRAKE CALIPER ASSY BIGIENERAES 1
09 6NT1-081020 FLUID INLET PIPE, FRONT BRAKE BUBIEhEHE 1
10 A000-080103-2000 BANJO BOLT 2 g IT 1
11 A000-0801K0 PISTON, FRONT BRAKE PUMP BIBIEhERERES 1
12 A000-0801L0 SWITCH, FRONT BRAKE BISIEAXES 1
13 A000-0801HO GUIDE ROD, FRONT BRAKE CALIPER BIFIZIHSATAS 2
14 A000-0801CO PAD, FRONT BRAKE BRI A AS 2
15 A000-0801F0 PISTON, FRONT BRAKE CALIPER BIRIshtiEERAS 2
16 A000-0801E0 BRACKET, FRONT LH BRAKE CALIPER IS RRE RAS 1
17 A000-080150-2000 FRONT BRAKE CALIPER, LH BIEHIZNEHAS 1
18 A000-0801G0 BRACKET, FRONT BRAKE CALIPER(RH) BIaBIt A S 1
19 A000-080170-2000 FRONT BRAKE CALIPER, RH RIaBIEntHES 1
20 A000-080140-30000 LOWER OIL HOSE ASSY, FRONT BRAKE B NHEARS 1
21 6NQV-150400-2802 SPEED SENSOR EIRIERES 1
22 6NTG-080008-10000 FRONT GEAR RING EIESE 2
23 A000-080010 FRONT BRAKE DISC BIFIZIERAES 2
24 30006-102045810 BOLT M10x1.25x45 125 2 M10x1.25x45
25 6KMV-080004-8500-M1 SPEED SENSOR IOIRIE RS 1
26 30006-060016810 BOLT M6x16 12t 2 M6x16
27 A000-080003-10000 BRAKE DISC BOLT HEnAiEse 10
28 A000-080008-10000 WASHER, FRONT GEAR RING BIGER A 10
29 6KJ0-080003-00001 CLIP, BRAKE HOSE HlznHE R 2
30 30006-102055810 BOLT M10x1.25x55 12 2 M10x1.25x55
31 6NQO0-050017 LH SEAT, SENSOR (ERAS Ir Lo




IGi#lE188 REAR BRAKE

FO8-2

F08-2 fifl%h 7%/ REAR BRAKE




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)

02 A000-0802C0 FLUID RESERVOIR, REAR BRAKE PUMP EHEERENEAS 1

03 A000-0801W0 BOLT PLUG, OIL DRAIN HURIZEEAES 1

04 6NT1-081030 FLUID OUTLET PIPE, REAR BRAKE 5z 1

05 A000-080101-2000 BANJO BOLT 1 OB LE I 1

06 A000-080102-2000 WASHER HE 4

07 6NT1-081040-10000 OIL INLET PIPE, REAR BRAKE [EHIEh e 1

08 A000-081400 MAB MAB 1

09 6NTG-081050 MASTER CYLINDER, REAR BRAKE fEHshEREAS 1

10 30102-080025810 SCREW M8x25 1257 2 M8x25
11 A000-0802G0 PISTON, REAR BRAKE PUMP EHEREEAS 1

12 A000-0802E0 PISTON, REAR BRAKE CALIPER [EHIshtiERAS 1

13 A000-0802HO GUIDE ROD, REAR BRAKE CALIPER EHEHSTAS 1

14 30006-060016870 BOLT M6x16 124e 2 M6x16
15 6NTG-081060 REAR BRAKE CALIPER fEHlshtHAS 1

16 A000-0801D0 REAR BRAKE PAD EHlzhEs R eSS 1

17 A000-0802F0 PUSH BRACKET, REAR BRAKE PUMP EHREhERET X RES 1

18 6NTJ-0802D0 BRACKET, REAR BRAKE CALIPER [EHnhiH et RS 1

19 A000-080003-10000 BRAKE DISC BOLT Gl Y 5

20 6GU#-090002-6001 REAR GEAR RING BB 1

21 6NQV-080006-2600 REAR BRAKE DISC fa®lanE 1

22 6KMV-080004-8500-M1 SPEED SENSOR IOIRIE RS 1

23 30006-060012870 BOLT M6x12 12te 1 M6x12
24 30303-060112 WASHER $HE 1 6
25 A000-080006-10000 WASHER 1 BEI 1

26 6NT1-080500 REAR BRAKE PEDAL ASSY [eHEhEEtRIEEEA 1

27 A000-080007-10000 WASHER 2 BET 1

28 6NTG-080005 RETURN SPRING B3R 1

29 6NTV-081070-9300-M1 REAR BRAKE LIGHT SWITCH [EHIEIKTFFR 1

30 6KM#-080002-8000 RUBBER OIL HOSE CLIP RS hE gk 1




F10-A HEMZESR(FTSFILIAE) STEERING SYSTEM(NON HAND GUARD)

F10 %4\, ¥ H#/STEERING SYSTEM

19




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)

01 30102-080030810 SCREW 95T 2 M8x30
02 6NT1-100301 BALANCER Ffth 2

03 6NT1-100310 BUSHING, BALANCER FEREER M 2

04 30805-02005 CIRCLIP 20 FLESNZ215RE20 2 20
05 A000-100001-10000 LH HAND GRIP iEE 1

06 6NQV-166000-6200 HANDLEBAR SWITCH ASSY, LH EFBFRAMN 1

07 6NQO0-166100 HAZARD SWITCH ZIRFER 1

08 6NQV-100200-6006 LEVER, CLUTCH BEEeFWwAS 1

09 6NTV-100102-2700 THREADED SLEEVE, HANDLEBAR PIPE HEiRgEE 1

10 6NTV-200300-4000 LH REAR VIEW MIRROR ASSY EEREEK 1

11 6NTV-100100-2701 LH HANDLEBAR ASSY FRBEE 1

12 6NT1-100600 CLUTCH CABLE BHasshR 1

14 6NTV-100500-2700 THROTTLE CABLE 2 TR R2 1

15 6NTV-100400-2700 THROTTLE CABLE 1 JHIJRIRL 1

16 6KJ0-100002 CLUTCH PULL BINDING Bassh R 2

17 6NTV-167000-B200 HANDLEBAR SWITCH ASSY, RH AFEFXEMN 1

17 6NTV-167000-B201 HANDLEBAR SWITCH ASSY, RH AFEFXRAN 1

18 A000-100010-20000 RH HAND GRIP ASSY GIEBALt 1

19 6NTV-200400-4000 RH REAR VIEW MIRROR ASSY AEMNER 1

20 6NTV-100008-9301 BRACKET, DASHBOARD SWITCH INERFF LS LR 1

21 A000-180010-20000 BUSHING, RADIATOR DAMPER BASRAERBINE 2




F11 [J55% REAR WHEEL

F11-A JE¥/REAR WHEEL




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT1-110001 REAR WHEEL AXLE [eCHH 1
02 A000-110002 LH SHAFT SLEEVE, REAR WHEEL EREHE 1
03 30204-102810 NUT M10x1.25 125 6 M10x1.25
04 30020-102025410 STUD 92 6 AM10x1.25x25
05 6NTG-110004-10000 REAR SPROCKET e 1
06 30501-035800N OIL SEAL JHE 1 FB35x52x8
07 30800-05205 CIRCLIP FOR HOLE FLEE 1 1 52
08 30400-02503 BEARING YL VS 1 6205-2RS
09 6NQV-110006-6000-0B200 SPROCKET SEAT EEORE 1 MATTE BLACK
09 A000-110006-0B20 SEAT, SPROCKET PEEORE 1 MATTE BLACK
10 A000-110005-10000 SLEEVE, SPROCKET SEAT HEECREME 1
11 30400-02001 BEARING I 2 6204-RS
12 A000-110007 DAMPER, SPROCKET SEAT HEEORELR PR 4
13 6NTV-110100-2000-0B200 REAR RIM ASSY EHiREeE 1 MATTE BLACK
14 6NQV-111102-2000 CENTER SPACER, REAR RIM [EEiARfRE 1
15 30501-028800N OIL SEAL NisEa) 1 FB28x47X7
16 6NT1-110003 WASHER, REAR WHEEL AXLE EREHE 1
17 6NT1-110002 WASHER, REAR WHEEL AXLE [RiCHhE R 1
18 A000-110011 NUT, REAR WHEEL [EECHIRET 1
19 30903-0403510 COTTER PIN FOE 1 4.0x35
20 30705-1752 TIRE eha 1
21 5190-070030-1000 VALVE, INFLATION S 1
22 3120908 CHAIN phs 1 520-116
23 30503-060000N O-RING OB 1 60x3.55




F12 iM% FUELTANK

F12 JiFUEL TANK




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT1-120100-1EKO1 FUEL TANK ASSY HfEIR A 1 ATHENS BLUE
01 6NT1-120100-1VEO1 FUEL TANK ASSY HFEIE AN 1 NEBULA WHITE
02 30006-060025810 BOLT 12t 2 M6x25
03 A000-120005 HOOK EESA 1
04 5020-031002 RUBBER SLEEVE LINER, FRONT LICENSE e . )
BRACKET
05 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET BN EGERRE 2
06 A000-040302 RUBBER DAMPER HBEIMPEE IR 2
08 6KJ0-150902 SEAL WASHER, TOP COVER TNEZHE 1
09 6KJV-150900-8001 FUEL PUMP ASSY HEREK 1
11 30006-050020810 BOLT 1218 5 M5x20
12 6090-120210 QUICK JOINT szl 2
13 6070-120400 CLAMP ToRIRGE (D14.5) 4 Dial4.5
14 A010-120210-10000 HIGH-PRESSURE FUEL HOSE ASSY 1 BEREHEHS I 1
15 6090-120220 FUEL FILTER ASSY, EFI IR SesES 1
16 A000-120220-10000 HIGH-PRESSURE FUEL HOSE ASSY 2 EEHEHESI 1
17 30601-111010 CLAMP A11 IRGEALL 1 All
18 9CR6-120001 BREATHER HOSE, FUEL TANK HEESE 1
19 6NQV-170200-2801 FUEL LEVEL SENSOR HRERRES 1
21 30202-060110 NUT M6 125 4 M6
22 A000-120001 RUBBER SUPPORT BIXIERE 2
23 A000-120006 CUSHION MAT, FRONT FUEL TANK AR 2
24 6NT1-041510 BUCKLE ASSY EiaiHEHs 2




F13-D [EEI (584 THEE) SEAT (THREAD)
F13 BE# S R/SEAT ASSY — ———————— —_—
tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NTC-130100 SEAT ASSY EESVBES 1
02 6NT1-130104 RUBBER KA FAEMEER 2
03 A000-130103 FOAM DAMPER EARE IR 1
04 6NT1-130105 RUBBER FRAERERIR 5
05 A000-130101 HOOK, SEAT LOCK FEEREEA 1
06 30204-060810 NUT M6 1R 1




F14 BIEB5SEIXF FOOTREST & REAR HANDRAIL

F14-V3 BB 55 H#F/FOOTREST & REAR HANDRAIL

\ i 16 |

G ol




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6100-140103 BOLT M8x25 MEIREMEX25 6 M8X25
02 8080-040064 FRONT FENDER DAMPER BIEEMGRIRE 2
03 30006-060020810 BOLT M6x20 $ZHEM6%20 1 M6x20
04 6NT1-140130-2V100 FRONT FOOTREST, RH GRIEEEM 1 SILVER WHITE
05 6NT1-140103 TORSIONAL SPRING HE 2
06 6NT1-140140-2V100 BRACKET ASSY, RH FOOT PEDAL GRS ZRA M 1 SILVER WHITE
07 6NT1-140132-00001 FOOT PEDAL RUBBER LRI GEE 1
08 6NT1-140150 CONNECTING PLATE, FOOTREST B R A 2
10 30105-050016410 SCREW M5x16 1257 4 M5x16
11 A010-140123 LIMIT BOLT PRAIZE 2
12 6NT1-140120-2V100 FRONT FOOTREST, LH ERIREERE 1 SILVER WHITE
13 6NT1-140122-00001 FOOT PEDAL RUBBER FRIBFBER R 1
14 6NT1-140110-2V100 BRACKET ASSY, LH FOOTREST Pastiilliz- R Azl b 1 SILVER WHITE
16 30105-050012410 SCREW M5x12 25T 4 M5x12
17 6KJ0-140132 RUBBER, LH FOOT PEDAL Pastiillizz g gzt ed 1
18 30802-00603 CIRCLIP 6 FFO=E6 4 6
19 A000-140104 LOCATING GASKET 1 EER I 2
20 5190-037814 STEEL BALL ME% 2
21 5190-037813 SPRING B 2
23 6KJ0-140150-1V100 REAR FOOTREST, LH Vasd =) Al ic=EA=yas 1 SILVER WHITE
24 A000-140106 LOCATING GASKET 2 BRI 2
25 A000-140142 PIN SHAFT Dia 8 D8 4 Dia 8
26 6KJ0-140142 RUBBER ASSY, RH FOOTREST AR A 1
28 6KJ0-140160-1V100 REAR FOOTREST,RH GEHEAN 1 SILVER WHITE
29 30006-080020810 BOLT M8x20 2% 2 M8x20
30 30102-080030810 SCREW 95T 2 M8x30
31 6NT1-140202 COVER, REAR ARMREST EHESR 1
32 30305-050112 WASHER HE 1 5
33 30110-421130010 SCREW BEBURET 1 ST4.2x13
34 6NT1-140201-0B200 REAR ARMREST EHE 1 MATTE BLACK
35 A000-040702 INNER HEX SCREW M6x12 7S EIEETMEx12 1 M6x12
36 30303-060112 WASHER HE 1 6
37 30305-060112 WASHER BE 1 6
38 6090-033601 SLEEVE, FOOT PEDAL BHE 1
40 6NT1-141100-20000 GEARSHIFT ROD ASSY THETAES 1




41

30200-060810

NUT

1RE

M6

42

6NT1-141102-20000

CONNECTING ROD

&




F15 HEBE8Z4E ELECTRIC SYSTEM

A& RA/ELECTRIC SYSTEM




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NTV-150100-B201 MAIN CABLE FLR 1
02 30006-060012870 BOLT M6x12 1242 2 M6x12
03 A000-150800 AUXILIARY RELAY IHBNYRERES 6
04 8010-150003 TIE HE 15 5x250
05 30006-080014810 BOLT M8x14 2% 1 M8x14
06 6NT1-150600 HORN B\ 1
07 8010-150002 CUSHION WASHER, FLASHER IANRESE Y 1
08 6NTV-161000-2701 FLASHER NG 1
09 6KMV-151200-8500 SIDE STAND SWITCH ALESESS 1
10 8010-090005 BOLT M6x16 1ZFEM6%16 1 M6x16
11 6NQV-177000-2800 REGULATOR EmAESS 1
12 30006-060030810 BOLT M6x30 12te 2 M6x30
13 0180-014010 WIRE CLIP GRS 2
14 6NTV-150310-2700 POSITIVE CABLE, STARTER MOTOR B EIRIERE 1
16 9CR6-150310 STARTER RELAY FCEYAEE RS 1
17 AC-TTZ14S (HW) BATTERY EmHith 1 12V11.2AH
19 6WWV-045901-5000 RUBBER BUSHING, AUXILIARY RELAY B REE RS IR E 3
20 6KJ0-150600 SENSOR, ROLL-OVER R 1
21 30006-050020810 BOLT 2% 2 M5x20
22 0HU0-176000 OXYGEN SENSOR ER RS 2
23 30118-420130010 SELF-TAPPING SCREW ST4.2x13 BIURET 2 ST4.2x13
24 8080-000002 CLIP NUT ST4.8 FHRST4.8 2 ST4.8
25 6NTV-151200-2700 USB OUTLET SOCKET USBEH EELR 1
28 801F-100101 TIE BAND A 4
29 6NTV-041601-2700 BATTERY BOX it 1
30 8030-040800-00001 NUT CLIP MEYRE T 1 M6
31 6NTV-001000-D200 ECU ASSY ECURE 1
32 6NTV-150430-2700 GROUND CABLE, FRAME TEIRREREL 1
33 30006-060012810 BOLT M6x12 IZHEME%12 4 M6x12
34 6NTV-041105-2700 WATER-PROOF GUARD, RELAY YrER SRk E 1
35 6GUV-151800-7501-M1 T-BOX Heepiz 1 [@Eurasia and Africa and Australia exce
36 6NQV-152700-B100 GEAR CONTROL UNIT EAAEHIR 1




Fi6 %JTHE LIGHT

F16 XTA/LIGHT

13




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6KMO0-160400-00004 FRONT TURN LIGHT, LH BIEL AT 1
05 6KMO0-160500-00004 FRONT TURN LIGHT, RH BIARMNT 1
06 30202-060110 NUT M6 125 2 M6
07 6KJV-160920-8001-M1 FRONT SIDE REFLECTOR ISR 2
08 5190-160230-00002 REAR REFLECTOR IEENE 1 RECTANGLE, RED
09 30202-050110 NUT M5 125 1 M5
10 6FIV-160600-6601 LICENSE LIGHT RRERKT 1
11 6NTV-162100-2700 TAIL LIGHT == 1
12 6NTV-163100-2700 FRONT LH TURN LIGHT B EEAKT 1
13 6NTV-163200-2700 FRONT RH TURN LIGHT BIAREMNT 1
14 30110-481130010 SCREW B EET 2 ST4.8x13
15 8080-000002 CLIP NUT ST4.8 FHRST4.8 3 ST4.8
16 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET BURSERRT 2 IR E 4
17 30006-060025810 BOLT 124e 2 M6x25
18 6NTV-161100-2704 HEADLIGHT BUEBKT 1
19 5020-031002 UBBER SLEEVE LINER, FRONT LICENSE BRACKE BB R ERE 4
20 30305-050112 WASHER $HE 1 5




F17 {N3E DASHBOARD

1% /DASHBOARD

tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NTV-171000-B201 LCD DASHBOARD RERNGE 1
02 30202-060110 NUT M6 1263 2
03 30305-060112 WASHER B 2
04 6NQV-169140-6200 DASHBOARD SWITCH SERERFX 1




F18 2EIZEH COOLING SYSTEM

F18 RHIZZICOOLING SYSTEM




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT1-180001 WATER OUTLET HOSE, RESERVOIR TANK BlZKFEHKE 1
02 30601-212530 CLAMP B12.5 IR §EB12.5 2 B12.6
03 30601-207050 CLAMP B7 INfEB7 1 B7
04 6090-360003 VACUUM PIPE, CANISTER g EE 1
05 6NT1-180312 RESERVOIR TANK DUCT BkESE 1
06 6NT1-180310 RESERVOIR WATER TANK [yl Le 1
07 6KJ0-180302 CAP, RESERVOIR TANK VSRS 1
08 8010-000004 BOLT M6x14 MZZARIEMEx 14 2 M6x14
09 A000-180005 DAMPER2, RADIATOR BRI 2
10 A000-180400 CAP, WATER FILLER kO=A M 1
11 30006-060012810 BOLT M6x12 IZFEMEX12 4 M6x12
12 30303-060112 WASHER el 4 6
13 30305-060112 WASHER HE 4 6
14 6NT1-181001 NUT M6 FHRIBRG 4 M6
15 6NTV-181200-2700 FAN MOTOR ASSY XEEEBNAS 1
16 6NTV-181100-2000 RADIATOR ASSY BERESIRIRA M 1
17 6NT1-180002 WATER INLET HOSE,RADIATOR HOREsIHKE 1
18 A000-180006 CLAMP B30 IR$EB30 4 B30
19 A000-180010-20000 BUSHING, RADIATOR DAMPER BASRAERBINE 1
20 30006-080030810 BOLT M8x30 12t 1 M8x30
22 6NT1-180003 WATER OUTLET HOSE,RADIATOR HOAESHKE 1




F19-A #EMY LABEL

E5WAEHWARNING DECAL I 7 TS

*tho tTircs arc ocold:

>l cass Shacol thsas B rs al e ErSsssurs whaen

Iy = ot g 1207 7OoZR1 7 MSS
MAilr pressures Fromte: TP U T
Tyra raars A1 GO~O=ZR1T 7 MO
Fo Eresalurea raeaar e N BT e )
Furthor Imfermatlon coo ownar™ o manual

o Rezdthe Cwrar 2 Man. Al ceretully telare nging Co nat
altemplt te do eny maoraser odiicat en or customizahon
Iu Lhe wohisle

Wi bility @nd On S lpEeErY roac surtase s

asnadcally the dr wa chain.

& Hewe your vahichke sarvices o ad usted ~egularly. RO N _.-"- RO‘Z I‘T‘Ii n.

Faile = la Dallow Dawe rsbiecbi ooy mey s L in seiows - BI EIfrEI es BE"Z mn m
TR s T [EE | ® Unle Eld Ed fLI EI Only

Carburant sans plomb
o Alwaye waar nalmar and protactive gaar. GEISDl na sin pl omo

® Uge unleoded o 2salinz ol D2 Oolane o shove, r =

& UC nottoazh muffler, radiz isr and eraine whan hot, D Bez ol ovn Elt}" benzin
rollaunn rakaling paris soeh s whes = doaring ronning.

® Orive according 2o road conditl or s Slow down In poor Endas t blyfri ben E'In

® Ccnotrun the encine at idle“or aprolorqed asr od.

® SuloTihe anpineg whan n= cil prassu e indicalcrEesis on

AL LSOt 20Tl LIy

W Always elartdivirg atihe 17 gaarn - 2GEQA-190201-1 EU187

6NT1-190006 3
tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NQ#-190002-6001 SAFETY WARNING INSTRUCTION LABEL T eEEIRBRY 1
01 6NQ#-190002-6002 SAFETY WARNING INSTRUCTION LABEL T BARER 1
02 9GQA-190201-10000 WARNING LABEL, FUEL FILLING PORT IHAOZE SR 1
03 6NT1-190006 CFMOTO STICKER CFMOTO#RMG 2
04 6NTV-190001-B000 INSTRUCTION LABEL, TIRE PRESSURE RS EGBEARG 1
04 6NTV-190001-B300 INSTRUCTION LABEL, TIRE PRESSURE HRRSES ARG 1




F19-8 MEfE(FEHEEE) DECAL(ATHENS BLUE)

CF650-3F Rk F IR & G 4F.  eNTv-190100-BoO1-10-M MM 7E 2 AR

JEEATE PANTONE TES k=it WHITE PANTONE R
PROCESS BLACK C Cool Gray 7C Bt 5

Ti=gxe
T EE)

L E

01 BNTH-190101-2301-10
A i AT FR A T
464%254

4 3M 180me i35 BH

Y J / 04 6NTV-190101-B000-10

— =y =)

e / S N2
/ T2%7
4 FAEL3M 180mei%E BH
02 MV G
6NT#-190102-2300-10 4
A EP BN AL 1T S/
824113 P .

L8

#EL3M  180meid Y

03 6BNT#-190103-2301-10 05 8?53;5;2%23;2301_10
e AS T S AE 9618

356#%139 ey .
FHELSM 180mei% W] AN 160mci B

-

06 6NTE-190106-2300-10
ABSIEAE*2
42%11
A4 413M 180mceiE IH

M ——
& ( BEISEE )

tem Nc Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT#-190101-2301-10 RH DECAL 1, FUEL TANK GUARD G EE I 1
02 6NT#-190102-2300-10 DECAL 2, FUEL TANK RH GAURD AIEEPENE I 1
03 6NT#-190103-2301-10 LH DECAL, FUEL TANK GUARD HERENtTE 1
04 6NTV-190101-B000-10 MODEL DECAL RSN 2
05 6NT#-190105-2301-10 CFMOTO DECAL CFMOTORTE 2
06 6NT#-190106-2300-10 ABS DECAL ABSIETE 2
07 6NTV-190100-B001-10 DECAL ASSY ML, 1




F19-C N§76(E¥6H) DECAL(NEBULA WHITE)

CF650-3F BX Ti IR 75 M 78
m- PANTONE PANTONE JJ_IL)‘KJ [/I ﬁﬂfﬁ

Cool Gray 11C Cool Gray 7C

238 - PANTONE

PROCESS BLACK C

01 BNTE-190101-2301-11
A AT ENEAE T
464%254

F44L3M  180meiFE H

02 6NTH#-190102-2300-11
AT IHFE Y SR AE 1
82%113
FE3M 20085 1

03 6NTH#-190103-2301-11
= e FE T B AE
356%139
F44L3M 180meidE B

_57___D7_ i—l—__*—i - l_;;}/_? T2%7

6NTV—190100-B001 114 RGTE 2

TIiREL
= ENASERGEE (BETes)

=i

TFFeEt SRR BRE (REEE )

cEEso=5~

04 6NTV-190101-B000-10
5 Wi AE+2

A4 8L3M 180me 7 Y
6

~

N\ -

05 BNT# 190105230110
CEMOTOMS{£%2
9618
#4130 180meiFE I

A

06 6NTH#-190106-2300-10
ABSI {2
42%]11
A4 HE3M 180me iz

tem Nc Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT#-190101-2301-11 RH DECAL 1, FUEL TANK GUARD G EE I 1
02 6NT#-190102-2300-11 DECAL 2, FUEL TANK RH GAURD AIEEPENE I 1
03 6NT#-190103-2301-11 LH DECAL, FUEL TANK GUARD HERENtTE 1
04 6NTV-190101-B000-10 MODEL DECAL RSN 2
05 6NT#-190105-2301-10 CFMOTO DECAL CFMOTORTE 2
06 6NT#-190106-2300-10 ABS DECAL ABSIETE 2
07 6NTV-190100-B001-11 DECAL ASSY ML, 1




F22-A  iB$E(¥E¥]) SIDE BOXES (PLASTIC)

F22-A 4% /SIDE BOXES

7

tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT1-220200-0BP00 BRACKET, RH SIDE BOX BOLESHERAS 1 MAUD SPIRIT BLACK
02 30006-080014810 BOLT M8x14 124e 2 M8x14
03 6NT1-220100-0BP00 BRACKET, LH SIDE BOX NS ERAS 1 MAUD SPIRIT BLACK
04 30102-080045810 INNER HEX SCREW M8x45 1257 4 M8x45
05 30204-060810 NUT M6 125 2 M6
06 30102-060025810 SCREW M6x25 9257 2 M6x25
07 6NT1-222000 SIDE BOX, LH EiAfEHEE 1
08 6NT1-223000 SIDE BOX, RH "LfEES 1




F25-A-V2 BIRISFL(ERA)

F25-A-V2 B4 /FRONT BUMPER |

FRONT BUMPER(NORMAL)

D o
TS
tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT1-251000-0BP00 FRONT LH BUMPER ASSY BIACRIGATAAS 1 MAUD SPIRIT BLACK
02 6NT1-252000-0BP00 FRONT RH BUMPER ASSY BIARGITAE 1 MAUD SPIRIT BLACK
03 6NT1-250001-0BP00 COVER, CLAMP BRACKET i~ BREE 2 MAUD SPIRIT BLACK
04 30102-080030810 SCREW 9257 2 M8x30
05 30102-060020870 INNER HEX SCREW M6x20 125TM6x20 2 M6x20
06 30102-080020870 SCREW 12£TM8x20 4
07 30204-060810 NUT M6 125 2 M6
08 6NTG-251003 DECO COVER, BOLT AR e 2




F36 WAHZEAZRSE FUEL VAPORIZATION SYSTEM

F36 AR RSIFUEL VAPORIZATION SYSTEM

!
'l
I




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6L30-360200 CANISTER R 1
02 30601-108010 CLAMP A8 INFEAS 7 A8
03 6NT1-360002 FUEL VAPOR HOSE 2 BOBESED 1
04 606B-360100 ANTI-ROLLOVER VALVE apligeElfe 1
05 6NT1-360003-10000 FUEL VAPOR HOSE 3 POREES B 1
06 30601-109010 CLAMP A9 b7 3 3
07 30601-112010 CLAMP A12 773 2 Al12
08 6NTV-360002-B000 FUEL DESORPTION PIPE 2 WAHRR B E 1
09 8010-180018 JOINT, HEAT TRANSMIT PIPE ERuKERSL 1
10 6NTV-360001-B000 FUEL DESORPTION PIPE 1 YR AR B 1
11 6NQ0-360002 FUEL VAPOR HOSE 2 BORERSE T 2
12 8010-360001 VACUUM T-JOINT TRE=EBEL 1




F41 SSJEE2  AIRFILTER

2%/ AR FILTER




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0700-111000 AIR FILTER =RIRE 1
02 0700-111002 SEAL RING B 1
03 30102-060012810 SCREW M7 AIRETMEX12 4
04 0700-111100 FILTER ELEMENT prqiasiis 1
05 30110-480200040 SELF-TAPPING SCREW ST4.8x20-F-H BHIHEETST4.8x20-F-H 10 ST4.8x20-F-H
06 0700-111004 DAMPER FOAM IREER 3
07 30601-124020 CLAMP A24 IREA24 1 A24
08 0700-111006 OIL STORAGE HOSE fEHE 1
09 30601-110010 CLAMP A10 b7 N3 1 A10
10 0700-111011 CLAMP 56, AIR INLET PIPE HSERIGHAFS6 2
11 0HU0-179000 GULP VALVE ZIRHNSHE] 1
12 30601-118010 CLAMP A18 73 4
13 OHTC-110003 AIS AIR OUTLET PIPE RIS HEE 1
14 OHTC-110002 AIS AIR INLET PIPE TIRINESHEE 1
15 OHTC-140005 RESTRICTION PLU R 1




EO1-1

T Hthfa SR UPPER & LOWER CRANKCASE

E01-1 _BRTF i R/UPPER & LOWER CRANKCASE




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0700-012300 PLATE, OIL SHIELDING HZED PRiRESF 1
02 0700-011104 GUARD, BREATHER N0 S8 YR 1
03 0700-012006 PLATE, LOWER CRANKCASE THEARSR 1
04 0700-070001 PLATE, OIL PIPE1 THE I ER 1
05 0700-010002 BRACKET, CLUTCH CABLE Eahig7 2R 1
06 0700-0100A0-1B20 CRANKCASE ASSY A S 1
07 0700-010001 RING 62, BEARING s ERERG2 1
08 0700-0660A0 GEAR CASE THEEESH 1
09 0700-011410 BREATHER ASSY (N e s 1
10 0700-012500 SWITCH, OIL PRESSURE HUREEREF X 1
11 0700-011402-1000 OIL RETURN HOSE G 1
12 0700-011310 OIL PIPE 5 THEV & 1
13 0700-0112A0-0B20 OIL PIPE 4 LHEIVEH 1
14 0700-070300 OIL PIPE 1 THE I &4 1
15 0700-012210 OIL PIPE 3 HEIEH 1
16 0700-012710 OIL PIPE 2 THENSH 1
17 0700-011102-00001 STUD M10x57 LSLAZHE 1
18 0700-011103 PIPE BREATHER FIREESE 1
19 30410-01000 ROLLER 10x14 EfERF10X14 3
20 30403-02200 NEEDLE BEARING HK2212 REHRHK2212 1
21 30403-01300 NEEDLE BEARING HK1312 REHHARHK 1312 1
22 0700-010200 OIL SEAL 40x62x8, COUNTERSHAFT ) 1
23 0700-011112 O-SEAL RING 29x2.5 O Z+IHE 1
24 0700-066006-00002 OIL LIMIT PLUG (ENELEE] 1
25 0700-012105-00001 PLUG, MAIN OIL RAIL FHEHEE 1
26 0700-011106 PLUG, UPPER CRANKCASE LiEihE 1
27 0180-014010 WIRE CLIP kB E 1
28 0010-080013-0010 BOLT M6x22 12t 2
29 0010-080010-00001 BOLT $ZHEM6x10 7
30 0700-012107-00001 DOWEL PIN, TRANSMISSION SPRING R E R 1
31 0010-021019-0010 BOLT M6x12 1242 2
32 0700-066004-00001 BOLT M7x30 12te 6
33 0700-066007-00001 BOLT M7x26 HEFEMT7%26 3
34 0700-011105-00002 BOLT 1252 6
35 0700-012012-00001 SCREW M6x8 9257 2




TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
36 0700-011403 DAMPER, OIL RETURN HOSE EIRERESRRE 1

37 30601-211550 STEEL BAND CLAMP B11.5 N EfEB11.5 2 B11.5
38 0700-011401 CONNECTING PIPE BREATHER indiVE Sy 1

39 0700-012104-00002 SCREW PLUG M6, OIL PASSAGE THIEIREMG 1 M6
40 0700-022018 SOLID PIN 8x14 SWIpt:| 3 8x14
41 0700-012201 O-SEAL RING 5x2 Of/ZIE 3 5x2
42 0700-066005 PLUG 6 k6 2 6

43 0700-011202 O-SEAL RING OBVZEIE 3 8.2x1.90
44 0700-012701 O-SEAL RING OBYZREIEE 10%x2 2 10x2
45 0700-070003 O-SEAL RING 14x2.5 Of/Z+IE 2 14x2.5
46 0700-011107 SHAFT SLEEVE HE 2

47 0700-012007-00001 BOLT M7x40 125 6 M7x40
48 0700-012004-00001 BOLT M8x60 125e 3 M8x60
49 0700-012003-00001 BOLT M8x73 125 2 M8x73
50 0700-012011-00001 BOLT M8x50 124e 1 M8x50
51 0700-012009-00001 BOLT M7x34 1252 1 M7x34
52 0700-012005-00001 BOLT M7x47 121% 1 M7x47
53 0700-011001-00001 BOLT M8x110 1252 3 M8x110
54 0700-011002-00001 BOLT M8x120 2% 1 M8x120
55 0700-012001 BOLT M9x113 12te 4 M9x113
56 0700-012008-00001 BOLT M9x83 125e 2 M9x83
57 0700-012002 WASHER B 6 9.2x19x2.3
58 0010-022012 WASHER 8 $HEEs 3 8

59 0800-011400 NOZZLE VALVE ASSY MR 2R 4 2

60 01A0-056004 DOWEL PIN ENEEP6x12 1 6x12




E01-2-V3 HAMESSH RIGHT&LEFT SIDE COVER

A&7 M 7 & A RIGHT&LEFT SIDE COVER




TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
02 30406-00401 ROLLER NEEDLE P4x7.8 55HP4x7.8 4 P4x7.8

03 0110-013030 O-SEAL RING 18x3.55 Of/Z+IE 1 18x3.55

04 01A0-012003 O-SEAL RING 35x3.5 O ZxTHE 1 35x3.5

05 0700-065301 HOLDER X RE 1

06 0700-013002-10000 GASKET, RH SIDE COVER A== ith 1

07 0700-014002-10000 GASKET, LH SIDE COVER EMEEER 1

08 0700-065202-10000 GASKET, TRANSMISSION COVER e ey 1

09 01A0-012002-0H700 COVER, OIL STRAINER e 1 SILVER GREY
10 0700-014001-CH700 LH SIDE COVER Va3 1 SILVER GREY
11 0700-013001-9H700 RH SIDE COVER aflls= 1 SILVER GREY
12 0700-065201-3B200 COVER, GEARSHIFT SHAFT ¥t 1 MATTE BLACK
13 0700-013008 PLUG, OIL FILLING ImHE 1

14 0700-063008 BALL CONTACTOR Bkt 1

15 0700-013100-00001 VIEWER, OIL LEVEL HEREARS 1

17 30128-060016830 SCREW M6x16 1257 1 M6x16

18 0010-080008 DOWEL PIN EFHP8X14 4 8X14

19 30403-01200 NEEDLE BEARING HK1210 BEHHARAHK 1210 2 HK1210

20 30403-01300 NEEDLE BEARING HK1312 REHHAHK1312 1 HK1312

21 0010-080009 OIL SEAL SHE 1 12x20x5

22 0700-065220 OIL SEAL 13x22x5.5 S 1 13x22x5.5
23 01A0-013005 O-SEAL RING O/ &£ 1 13x2

24 0010-060010 WASHER 10 $HE10 1 10

25 0700-013003-10000 HOLE CAP, TIMING INSPECTION IERTYRERFLEE 1

26 0180-013208-0010 BOLT M6x45 12te 2 M6x45

27 0010-013009-0010 BOLT M6x40 2% 1 M6x40

28 0010-060012-0010 BOLT M6x30 12t 3 M6x30

29 0010-013008-0010 BOLT M6x35 124e 2 M6x35

30 0700-065230-10001 GEAR POSITION SENSOR PENEAES 1

31 0010-023010-0010 BOLT M6x20 124e 2 M6x20

32 0010-021017-0010 BOLT M6x25 12t 23 M6x25

33 0020-011018-00001 BOLT 1242 1

35 0700-066005 PLUG 6 #%L6 1 6

36 0700-065203 SPRING SREE 1

37 0HU0-013009 RETAINER LY 1

38 0180-023002 O-SEAL RING 24x2.5 Of/ &= EE24%2.5 1 24x2.5




E01-3 HIE=SH SRt OIL PAN
E01-3 JHEST5- A/ OIL PAN
V.
',L\i'\” Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0700-015004-10000 GASKET, OIL PAN HEREA 1
02 0700-015003 HOLDER, OIL STRAINER HLHHRE R AR 1
03 0700-015002 OIL STRAINER HLiERE RS 1
04 0700-015001-00001 OIL PAN JHIERTT 1
05 0010-021014 WASHER 12 #HE12 1 12
06 0700-015006 DRAIN BOLT, M12x22 HUHEe 1 M12x22
07 0010-080010-0010 BOLT M6x10 124 2 M6x10
08 0010-021017-0010 BOLT M6x25 12te 10 M6x25




SEEE495BE CYLINDER HEAD COVER

E02-1-V2

E02-1 SiL#% &/ EmM/CYLINDER HEAD COVER




TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)

01 OHTC-021001-1B200 COVER, CYLINDER HEAD Ril&s= 1 MATTE SILVER GREY
02 0700-021400-00010 SEAL RING, CYLINDER HEAD COVER SIEEZHE 1 GALVANIZED TRIVALENT CHRO
03 0180-014010 WIRE CLIP s A= 1 M6x12

04 0700-021005 PRESS PLATE [t 2

05 0700-021002 BRACKET, CLUTCH CABLE BERsshERNEE 1

06 0HU0-021300 SEAL RING, SPARK PLUG KIEEF L ETI B A 2

07 0700-021200 CYLINDER HEAD COVER BOLT SEAL RING SIEERReEEHE 4

08 0700-021003-00001 CYLINDER HEAD COVER BOLT SITESEe 4

09 0010-021019-0010 BOLT M6x12 124e 3

10 0HU0-021004-1BP00 CAP, ONE-WAY VALVE BA[iR)EE 1

11 0010-023010-0010 BOLT M6x20 124e 2

12 0700-178000 IGNITION COIL RUOKERE 2

13 OMQB-021100-20001 SPRING VALVE ASSY ERRES 1




ol

E02-2 ST+ m{1)/CYLINDER HEAD(1)




TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0HU0-022002 INNER HEX SCREW M6x30 7S A EESLIEETM6X30 2

02 0700-022100-0001 GASKET KIT, CYLINDER HEAD SHEBRHAN 1

03 0700-022320-1000 AIR INLET PIPE HREAN 2

04 OHTC-022200-0B200 CYLINDER HEAD ASSY SE MY 1

05 30102-060016810 SCREW 125TM6%16 4

06 0180-022003-00001 STUD PSS e 6

07 0060-030004-0030 WASHER 6x10.4x1.6 $HiE 2 6x10.4x1.6
08 0010-080008 DOWEL PIN EffHP8X14 6 8X14

09 0700-022018 SOLID PIN 8x14 SWIRL| 2 8x14

10 0700-022019 WASHER $HiE 1 12.5x20x1
11 0700-022236 PLUG, PT1/2 EtE1/2 3

12 0700-022013-00001 CYLINDER HEAD BOLT SISEZR 4 M10X158@GALV?:'\F'|'ZED TRIVALENT
13 0700-022204 HEX FLANGE BOLT M6x45 NARE=HIRE 12 M6X45
14 0700-022014-10001 CYLINDER HEAD BOLT SISEZe 1 M10X176@GALV?:'\F'|'ZED TRIVALENT
15 0700-022015-00002 CYLINDER HEAD BOLT SHSZS 1

16 0700-022330 CLAMP, AIR INLET PIPE HSEREAES 2

17 0700-022016 WASHER 10.5x19x2.3 HE 6 10.5x19x2.3
18 018B-022810 WATER TEMPERATURE SENSOR IKRIERES 1

19 0700-022500-0001 THERMOSTAT EN=E 1

20 0700-022011 O-SEAL RING 44.5x2.5 O/ Z L 1 44.5x2.5
21 0700-022009-1B200 THERMOSTAT CAP HiRsEE 1

22 0010-023010-0010 BOLT M6x20 12te 3 M6x20
23 0700-022012 GASKET, EXHAUST PIPE HS B 2




E02-3 SEIESER (2)  CYLINDER HEAD (2)

E02-3 il34}(2)/CYLINDER HEAD(2)




TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0700-022001-20000 INTAKE VALVE HSI] 4

02 0700-022002-20001 EXHAUST VALVE HESI 4

03 0700-022003 UPPER SEAT, VALVE SPRING S 58 FRE 8

04 0700-022004 LOCK CLIP, VALVE 5781k 16

05 0700-022005-15500 TAPPET 7EE 8 t=4.28
05 0700-022005-0530 TAPPET T 8 t=4.26
05 0700-022005-0520 TAPPET 7EE 8 t=4.24
05 0700-022005-15200 TAPPET T 8 t=4.22
05 0700-022005-15100 TAPPET 7EE 8 t=4.20
05 0700-022005-0490 TAPPET T 8 t=4.18
05 0700-022005-0480 TAPPET 7EE 8 t=4.16
05 0700-022005-0470 TAPPET 7T 8 t=4.14
05 0700-022005-0460 TAPPET EE 8 t=4.12
05 0700-022005-0450 TAPPET 7T 8 t=4.10
05 0700-022005-0440 TAPPET 7 8 t=4.08
05 0700-022005-0430 TAPPET 7T 8 t=4.06
05 0700-022005-0420 TAPPET EE 8 t=4.04
05 0700-022005-0410 TAPPET 7T 8 t=4.02
05 0700-022005-0400 TAPPET B 8 t=4.00
05 0700-022005-0390 TAPPET T 8 t=3.98
05 0700-022005-0380 TAPPET B 8 t=3.96
05 0700-022005-0370 TAPPET T 8 t=3.94
05 0700-022005-0360 TAPPET B 8 t=3.92
05 0700-022005-0350 TAPPET T 8 t=3.90
05 0700-022005-0340 TAPPET B 8 t=3.88
05 0700-022005-0330 TAPPET 7T 8 t=3.86
05 0700-022005-0320 TAPPET B 8 t=3.84
05 0700-022005-0310 TAPPET 7T 8 t=3.82
05 0700-022005-0300 TAPPET B 8 t=3.80
05 0700-022005-0290 TAPPET 7T 8 t=3.78
05 0700-022005-0280 TAPPET B 8 t=3.76
05 0700-022005-12800 TAPPET T 8 t=3.74
05 0700-022005-0260 TAPPET T 8 t=3.72
05 0700-022005-0250 TAPPET EE 8 t=3.70
05 0700-022005-0240 TAPPET T 8 t=3.68




05 0700-022005-0230 TAPPET 7 8 t=3.66
05 0700-022005-0220 TAPPET 7 8 t=3.64
05 0700-022005-0210 TAPPET 7 8 t=3.62
05 0700-022005-0200 TAPPET 7 8 t=3.60
05 0700-022005-0190 TAPPET 7 8 t=3.58
05 0700-022005-0180 TAPPET 7 8 t=3.56
05 0700-022005-0170 TAPPET 7 8 t=3.54
05 0700-022005-0160 TAPPET 7EE 8 t=3.52
05 0700-022005-0150 TAPPET 7 8 t=3.50
05 0700-022005-0140 TAPPET 7EE 8 t=3.48
05 0700-022005-0130 TAPPET 7 8 t=3.46
05 0700-022005-0120 TAPPET 7EE 8 t=3.44
06 0700-022006 LOWER SEAT, VALVE SPRING S HE T RE 8

07 0700-022007 SPRING, VALVE S J5EE 8

08 0700-022400-1000 SEAL RING, VALVE STEM S ESEAY 8




SEF$S SR CYLINDER BODY

E02-4

E02-4 SET{A7ERYCYLINDER BODY




TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0060-030003-00001 INNER HEX BOLT A7 AR 2

02 0700-023001-4B200 CYLINDER BODY SELK 1 MATTE BLACK
03 0700-023002-0001 GASKET, CYLINDER SELAR 1

04 0700-040007-20020 PISTON TEE 2 MARK 2
04 0700-040007-20010 PISTON TEE 2 MARK 1
05 0700-040008 PISTON PIN TEEtH 2

06 0700-0400A0 PISTON RING ASSY EERES 2

07 0700-023004 WASHER pe ] 1 8.5x15.5x2
08 0700-040009 CIRCLIP, PISTON PIN TEEE 4

09 0700-022018 SOLID PIN 8x14 SHPL 2 8x14

10 0700-023003-00001 BOLT M8x43 12te 1 M8x43
10 0700-023003-00002 BOLT 125 1

11 0700-022016 WASHER 10.5x19x2.3 HE 1 10.5x19x2.3
12 0700-011111-00001 NUT M10x1.25 125 1 M10x1.25
12 0700-011111-00002 NUT 1255 1

13 0700-023005 RESTRICTION PLUG TimeE 1

14 0700-0230A0 PISTON, CYLINDER BODY SINEEAS 1




E02-5 ESIETNS SR CAMSHAFT

ESAA BRICAMSHAFT |




TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0700-024002-0001 TIMING SPROCKET TER4EES 2 1-3 GEAR
02 0MQ0-024400 TENSIONER ASSY RERREMH 1
03 0700-022017 CHAIN GUIDE BLOCK SHER 1
04 0MQO0-024006 CHAIN GUIDE HER SR 1
05 0MQ0-024300 TENSION PLATE ASSY RENRAMF 1
06 0700-024500 CAMSHAFT, EXHAUST HES AR 1
07 0700-024400 CAMSHAFT, AIR INLET HAOEHAEM 1
08 30004-060010150 BOLT M6x10 e 4 M6x10
09 0700-024001 O-SEAL RING 19x2 OfzZ=IE 1 19x2
10 0700-024200-00030 TIMING CHAIN IERTESRAEMH 1 1-3 GEAR
11 0MQ0-024001 SCREW PLUG M16x14 LS 1
11 0MQ0-024001-00001 SCREW PLUG i 1
12 0700-024003 RETAINER s A 2
13 0700-024008-00001 PIN SHAFT ezt 1 P5X7.8
14 30406-00501 ROLLER NEEDLE P5x7.8 i&§TP5X7.8 2
15 0A70-012007 PLUG 1L 1 11.5x17x2




E03 REEHER MAGNETO

E03 RN LER/MAGNETO

TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0110-090009-00002 INNER HEX SCREW A7 AEIESLZET 3
02 0700-030001-00001 PLATE [EZ&HR 1
03 070V-032000-1300 TRIGGER HEBNEFHS 1
04 0700-031000 MAGNETO ROTOR WL FEHS 1
05 0700-091001 COUPLING EA[) SRR 1
06 0060-030003-00001 INNER HEX BOLT A7 ARSI 3
07 0700-040001-20000 BOLT M12x1.25x45 BEREM12%1.25%45 1
08 0010-090006-00001 SCREW 125TM6x12 1
09 0700-040002-00001 WASHER HE 1 12.5x33%5
10 0060-030004-0030 WASHER 6x10.4x1.6 g 3 6x10.4x1.6
12 0700-091000 OVERRIDING CLUTCH ERESERAE N 1




E04-1-v1 HHIEFFSERE (1) CRANKSHAFT & CONNECTING ROD (1)

E04-1 HiEiEF-EHR(1)/CRANKSHAFT &CONNECTING ROD(1)




TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)

01 0700-041203-10000 CONNECTING ROD BOLT EFFZte 4

02 0700-041100-10000 CRANKSHAFT ASSY HiAES 1

03 0700-041200-40011 CONNECTING ROD ASSY B4R 2 Mark 1_Dia41.010~41.015
03 0700-041200-40021 CONNECTING ROD ASSY EFRA 2 Mark 2_Dia41.005~41.010
03 0700-041200-40022 CONNECTING ROD ASSY B4R 2

03 0700-041200-40012 CONNECTING ROD ASSY BRI 2

04 0700-041204 NUT, CONNECTING ROD EFFER 4

05 0700-011003-00011 MAIN PLAIN BEARING FHE 6 148

05 0700-011003-00021 MAIN PLAIN BEARING FHIE 1 1148

06 0700-041001-30020 PLAIN BEARING, CONNECTING ROD ETHE 4 BLUE_1.488~1.491

06 0700-041001-30010 PLAIN BEARING, CONNECTING ROD B EL 4 BLACK_1.485~1.488
06 0700-041001-30030 PLAIN BEARING, CONNECTING ROD EFFHE, 4 GREEN_1.491~1.494
06 0700-041001-30040 PLAIN BEARING, CONNECTING ROD EFFHE, 4 YELLOW_1.494~1.497
06 0700-041001-30050 PLAIN BEARING, CONNECTING ROD EFFHE, 4 RED_1.497~1.500




E04-2 HAEEFFSRE (2) CRANKSHAFT &CONNECTING ROD (2)

E04-2 % T ER2)/CRANKSHAFT &CONNECTING ROD(2)

Vi

IS

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0700-012013-00002 BOLT 1242 2
02 0700-040005-10000 PULSING ROTOR, CRANKCASE HhAmaE A A 52 1
03 0700-178000 IGNITION COIL RUKERE 2
04 070V-012400-1301 TRIGGER fih A28 1
05 0700-170200 SPARK PLUG KIEEA 2
06 0700-040003-00001 BOLT M8x23 1Z2HEM8x23 1
07 0700-040004 WASHER pe e 1 8.5x28x0.8




E05 BESEESEE CLUTCH

E05 BA#ERICLUTCH




TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0700-050100 CENTRAL SLEEVE N ERE 1

02 0700-050200 FRICTION PLATE B R 7

03 0700-050001 STEEL PLATE B MAB 5 t=2.5
04 0700-050005 STEEL PLATE A MAEA 1 t=2.0
05 0700-051000 HOUSING ASSY HNBRE 1

06 0700-013200-20000 CLUTCH CONTROL SHAFT ASSY BaiEhimas 1

07 0700-050004 TIE-ROD RIFF 1

08 0700-0500B0 OPERATING PAD, CLUTCH EEEH 1

09 0700-050300 BOLT ASSY s Py ad 5 M6x20
10 0700-061002-00002 NUT $2RFM20%1.5 1

11 0700-061003 CIRCLIP 20 BEEREE 20 1 20

12 0700-061005 WASHER HE] 2 25.5x47x2.5
13 0A70-011007 WASHER 20x40x1 HE] 1 20x40x1
14 0700-050002 PRESS SPRING B 5

15 0700-061004-00010 SHAFT SLEEVE, CLUTCH BEEsHE 1

16 0700-013006-10000 RETURN SPRING, CLUTCH CONTROL LEVER BESRYMTRIIHE 1

17 0700-013007 WASHER 12.5x18.5x0.6 HE] 1

18 0700-052000-00010 CLUTCH ASSY =514 1 GROUP A




E06-1 $RfHTIESRL(1) TRANSMISSION SYSTEM(1)

E06-1 %% B (1) TRANSMISSION SYSTEM(1)




TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 30406-00401 ROLLER NEEDLE P4x7.8 55HP4x7.8 3 P4x7.8
02 0700-060004-1000 FORK, MAIN SHAFT FHIE 1

03 0700-060002-1000 SHIFT FORK, COUNTERSHAFT I35 2

04 0700-063001-20000 GEARSHIFT DRUM e 1

05 0700-063002 CAM, GEARSHIFT DRUM EMNER 1

06 0700-066008 PLATE 2 Hit2 1

07 OHTB-063003-10000 SHIFT LOCATION DRUM w50 1

08 0700-063004-10001 GEAR DRIVE SHAFT =IWE L 1

09 0700-066009 PLATE 3 EiR3 1

10 0700-060003 FORK SHAFT, MAIN SHAFT IR S 1

11 0700-060001 SHIFT FORK, COUNTERSHAFT B S 1

12 0010-090006-00001 SCREW 125TM6x12 1

13 0700-066010-00001 SCREW, BEARING PLATE R EIRIRET 2

14 30400-02504 BEARING YAV 1

15 0010-023008-0010 BOLT M6x18 124e 1 M6x18
16 30128-060040830 SCREW M6x40-H 1257 1 M6x40-H




E06-2 {t4TSEERE(2) TRANSMISSION SYSTEM(2)

E06-2 $RASHEM2)TRANSMISSION SYSTEM(2)

3 2%




TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
03 0700-061001-1000 MAIN SHAFT Fi 1 1-3 GEAR
04 0700-062001-1000 COUNTERSHAFT L 1 1-3 GEAR
05 0700-062030 SPROCKET, OUTPUT e 1

16 0700-011108 PRESS TOOL, SHAFT SLEEVE HEFIR 1

17 0700-066003 PLATE 1 Pt 1

18 0180-014009-00001 SCREW, PRESS PLATE TS EARARET 2

22 0700-061016 CIRCLIPS FOR SHAFT20 A4 20 2 20

24 0700-066002 BEARING 25x62x17 LTS 1 25x62x17
25 0700-010100 BEARING 25x62x17, COUNTERSHAFT B R 1 25x62x17
26 30499-02004 NEEDLE BEARING R 2 KMJ20x26x13.8x1S
27 0800-062205 O-SEAL RING 25x2 O ZxIE 1 25x2

28 0700-061012 BUSHING 28x14.7 HHRE28x14.7 1

29 0700-062007 BUSHING 29.65 HERE 1

30 0700-062016-00001 NUT, COUNTER PULSE ICEBK IR 1

31 0700-062013-1000 COLLAR, COUNTERSHAFT EHHE 1 CHANG ZHOU SU TE
33 0700-062005 WASHER TR 1

34 0700-062003 WASHER 20.4x25x0.5 g 1 20.4x25x0.5
35 0700-062015 WASHER BHtaEREE 1

36 0700-061008 WASHER A 3

37 0700-061000-10000 MAIN SHAFT ASSY R 1

38 0700-062000-10000 COUNTERSHAFT RIS 1




E06-3-V2 IEHTESRE (3)

TRANSMISSION SYSTEM (3)

#HA A S (3)/ TRANSMISSION SYSTEM(3)

785

ITETT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0700-065100-20000 GEARSHIFT SHAFT SUB ASSY a9 2R 1

02 0700-064002 SPRING, SWING ARM, GEARSHIFT MRS RSAE 1

03 0700-064001 WASHER $HiE 1 6.3x16.3x1.2
04 0700-064100 SWING ARM, GEARSHIFT EENIEE DR 1

05 0700-064003 SLEEVE, SWING ARM, GEARSHIFT AR HE 1

06 30102-060016810 SCREW IBETM6Ex16 1




LUBRICATION SYSTEM

HBERE

EO7

E07 B ZS/LUBRICATION SYSTEM




TTETTT
[\ =Y

Parts Number

Parts Name(EN)

Parts Name(CN)

Qty

Remark(s)

01 0700-070004 SPROCKET, OIL PUMP HiHRAEES 1 Huzhou Shuangshi
02 0700-070400 CHAIN GUIDE, OIL PUMP NIHRERSRA N 1

03 0700-071001 SHAFT, OIL PUMP IR 1

04 0700-070200 OIL FILTER HLEE S es SRk 1

05 0700-012600-1000 RELIEF VALVE, OIL HLHBR E 2B+ 1

06 0700-071006-00001 COVER, OIL PUMP HIHRS 1

07 0700-071004 INNER ROTOR, MAIN OIL PUMP FHRRREF 1

08 0700-071008 INNER ROTOR, AUXILIARY OIL PUMP BIHERAET 1

09 0700-071002 OIL PUMP HUHERAR 1

10 0700-012106-00002 OIL FILTER BOLT NS L2 1

11 0700-070110 OIL SUCTION PAN ASSY IRHEa 1

12 0010-021017-0010 BOLT M6x25 12te 3 M6x25

13 0010-090006-00001 SCREW $ZETM6%12 1

14 0700-064001 WASHER $HiE 1 6.3x16.3x1.2
15 30406-00400 ROLLER NEEDLE P4x15.8 RET 3 P4x15.8

16 0700-070101 GASKET, OIL SUCTION PAN T R LT 1

17 0700-070500 CHAIN, OIL PUMP HUHERES AN 1 Huzhou Shuangshi
18 0700-070005 BOLT M6x20 12te 1 M6x20, LEFT-HAND THREAD
19 0700-070002-00001 SCREW M6x9 12ETM6x9 1

20 0700-071003 OUTER ROTOR, MAIN OIL PUMP FHRRINEF 1

21 0700-071007 OUTER ROTOR, AUXILIARY OIL PUMP B RRIMNEF 1

22 0700-012701 O-SEAL RING OBYZZIRE10%2 1 10x2




E08 7KIZEEPBL WATER PUMP

E08 /KZEBIWATER PUMP




TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 30406-00401 ROLLER NEEDLE P4x7.8 55tP4x7.8 3 P4x7.8

02 0010-080011 WASHER 6x12x1 BE 2 6x12x1

03 0700-081001-1B200 WATER PUMP BODY IKER{K 1 MATTE BLACK
04 0700-080001-1B200 WATER PUMP COVER KIRE= 1 MATTE BLACK
05 0700-081200 WATER SEAL ASSY KERH 1

06 0700-080003-00001 IMPELLER, WATER PUMP IKEMHES 1

07 0010-080013-0010 BOLT M6x22 1248 1 M6x22

08 0010-013009-0010 BOLT M6x40 1218 3 M6x40

09 0700-081100 OIL SEAL 12x32x5.5 SHEY 1 12x32x5.5
10 0700-081002 SEAL RING, WATER PUMP HOUSING KRR 1

11 0700-080002 SEAL RING, WATER PUMP COVER KREZHE 1

12 0700-081004 O-RING 37x2.5 OBYEZIEE37X2.5 1

13 0010-021019-0010 BOLT M6x12 1242 1 M6x12

14 0010-060012-0010 BOLT M6x30 125 2 M6x30




E09 [BEIZRH STARTING SYSTEM
E09 JE31ZRSt/STARTING SYSTEM
Vi
',L\i'\" Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0700-090003 SHAFT, MIDDLE GEAR FhElS e 2
02 0010-080013-0010 BOLT M6x22 124e 2 M6x22
03 0700-090002 STARTING GEAR AEENESE 1
04 0700-094000-10001 GEAR ASSY, STARTING MOTOR (NI NESE Azl 1
05 0HU0-093000 STARTING MOTOR FCEnEE A 1
06 0700-090004 DUAL GEAR SRS 1
07 0700-090001 WASHER $HiE 1 29.2x48x1.2
08 0700-093101 O-SEAL RING 24.7x3.10 Of/Z+IE 1 24.7x3.10




E16 SEEMSRE BALANCER SHAFT
E16 Pkt S/BALANCER SHAFT
',Lfr'\” Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0700-160000-30020 BALANCER SHAFT ASSY SRS 1 283MT
02 0700-011004-00011 PALIN BEARING, BALANCER SHAFT SEEAHEL 4




E17 PSIIWEFIEEHEE THROTTLE&INJECTOR
E17 = 1RHARMEHAY THROTTLE&INJECTOR
75

':\,U,:” Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0700-173000-60000 THROTTLE BODY ASSY SRR 1
02 OMQO0-171001 CIRCLIP g 2
03 0700-171100 FUEL INJECTOR BEHES 2
04 0010-090006-00001 SCREW B2EETM6E%12 2
05 0MQO0-171200 FUEL RAIL SHTEN, 1
07 0MQ0-173100 IDLE STEPPING MOTOR RS HEA 1
08 OGRB-173300 THROTTLE POSITION SENSOR BRI EERES 1
09 0JY0-175000 T-MAP HRIBRE. EOERES 1




E18 AT EIEREHE ENGINE GASKET SET

E18 RBWIAEEYHAIENGINE GASKET SET

%

7

ENGINE
GASKET

SET
ECcEMOTO

r— — — — - - -

o Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0700-022100-0001 GASKET KIT, CYLINDER HEAD SHEBRHAN 1
02 0700-023002-0001 GASKET, CYLINDER SELAR R 1
03 0700-014002-10000 GASKET, LH SIDE COVER A== 1
04 0700-065202-10000 GASKET, TRANSMISSION COVER HRETR 1
05 0700-013002-10000 GASKET, RH SIDE COVER allE== 1
06 0700-015004-10000 GASKET, OIL PAN HERFRRER 1
07 0700-0000A0 ENGINE GASKET SET Ko ES A S 1




E19

AiiHEEIROoBE] ENGINE OIL SEAL&O-RING SET

REHLM3 X O E/ENGINE OIL SEAL & O-RING SET

¥

R

ECcEMETO

ENGINE

SET
& CEMOTO

/

24

/

OIL SEAL & O-RING ||




TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0700-010200 OIL SEAL 40x62x8, COUNTERSHAFT kLN ES) 1 40x62x8
02 0110-013030 O-SEAL RING 18x3.55 O/ =+ 1 18x3.55
03 01A0-012003 O-SEAL RING 35x3.5 O ZxTHE 1 35x3.5
04 0010-080009 OIL SEAL JHE 1 12x20x5
05 0700-065220 OIL SEAL 13x22x5.5 HES 1 13x22x5.5
06 01A0-013005 O-SEAL RING O =1 1 13x2
07 0700-021300 SEAL RING, SPARK PLUG HOLE KA BB 2

08 0700-021400-00010 SEAL RING, CYLINDER HEAD COVER SHEEFHE 1 SHU YAUN MACHINE
09 0700-021200 CYLINDER HEAD COVER BOLT SEAL RING SHESIESETIE 4

10 0700-022011 O-SEAL RING 44.5x2.5 O/ &£ 1 44.5x2.5
11 0700-022400-1000 SEAL RING, VALVE STEM SIIFESEAY 8

12 0700-024001 O-SEAL RING 19x2 O/ Z:THE 1 19x2
13 0800-062205 O-SEAL RING 25x2 O EEIE 1 25x2
14 0700-070101 GASKET, OIL SUCTION PAN IR AR 1

15 0700-081100 OIL SEAL 12x32x5.5 SHES 1 12x32x5.5
16 0700-081002 SEAL RING, WATER PUMP HOUSING KRINZ T 1

17 0700-080002 SEAL RING, WATER PUMP COVER KREZETIE 1

18 0180-080002 O-RING 34x2.5 O E 1 34x2.5
19 0700-093101 O-SEAL RING 24.7x3.10 O Z+IHE 1 24.7x3.10
20 0700-012201 O-SEAL RING 5x2 Ot/ Z:THE 3 5x2

21 0700-011202 O-SEAL RING OBV 3 8.2x1.90
22 0700-012701 O-SEAL RING OBUZ 102 2 10x2
23 0700-070003 O-SEAL RING 14x2.5 O+ 2 14x2.5
24 0700-0000B0 ENGINE OIL SEAL & O-RING SET R R OBE 1




